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Tensile Test

48 Standard AJIS Z 2241 B:ASTM E8/ESM C:EN10002-1 D:

718 Direction of Sampling EEZE/T Longitudinal F:E&71E Transverse W:

i Location of Sampling H:1/4 1:1/6 J:
HERH Specimen K FA/EERR Rectangular LAT/EEK Round
1ZA8E# Gauge Length M:200mm N:50mm P:8do Q'5.65/So R:

Impact Test

4% Standard AJIS Z 2242 B:ASTM A370 C:EN10045-1 D:

1A Direction of Sampling E:FERE7 Longitudinal F:EA 7T Transverse W:
{1 Location of Sampling H:1/4 I:1/6 J: 72 Test Temperature K0C L:
~fi& Dimension M:10mm
FHEFHE Radius at tip of striker 0:2mm P:8mm

8B4 Nominal energy Q:150J R:300J S: /v F Notch TV UU

%2 BB Bend Test &% GGood %4 4V - Wk - <P Visual and Dimensions &1 GiGood
1t % B 4 Chemical Composition (%) FEEN RIS EEE DR E BRI THEEI N, FOBERBEEBEL VWAL EFRALET,
EI C v Si _ Mn P _ S ; _ _ ﬁ _ 7 _ _ We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
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AB5900 7| 2] 63|22| 3
AB5901 5| 2| 69|23 4
METH: T441 M6FNEEFTEHR-S 1% 3 mwwmmmmwm M Murakan:
TAHARA PLANT : 2-1-3, Shirahama, Tahara-city, Chief Tnspector,  MURAKAMI MAKOTO
Aichi pref. 441-3436, Japan Quality Control Sec. Tahara Plant




